Partlo

PD 9
PD10
PD 11
PD 14
PD 15 Assembly
PD15
PD 16
PD 17
PD 184
PD 18-6
PD 18-8
PD 100
PD 101
PD 102
PD 103
PD 104
PD 105
PD 106B
PD 10TA
PD 107B
PD 108
PD 109

PD 110
PD 111
PD 112
PD 113
PD 114
PD 115
PD 116
PD 117
PD 118

PELLET DISPENSER PARTS NUMBERS

Descrint

Hopper Ring
Hopper Bracket
Base Plate
Pulley Guard

Hopper Bottom (includes 2-PD111/PD112 & 1-PD113)

Hopper Bottom

Hopper Top

Hopper Cap

Four Hole Plate

Six Hole Plate

Eight Hole Plate

1/4 - 20 Hex Nuts

Hopper Cap Spring

Hopper Cap Bolt

Hopper Cap Seal Plate

Hopper Cap Seal Plate Grommet
1/4 - 20 Flat Machine Screw
Cylinder Seal O-Ring - Bottom
5/16 - 18 Thumb Nuts

5/16 - 18 THUMB NUTS BRASS
Hopper Top Seal O-Ring
Hopper Cylinder - 67

Hopper Cylinder - 12"

Hopper Tie Bolts 127

Hopper Tie Bolts 6

Hopper Bearings

Snap Rings

Hopper Shaft

Sweeper Pad

6-32 x 1/2 Flat Head Machine Screw
Sweeper Plate

3732 x 112 Roll Pin

516 - 18 x 1-1/2 Studs

PD 119
PD 120
PD 121
PD 122
PD 123
PD 124
PD 125
PD 126A
PD 126B
PD 127
PD 128
PD 129
PD 1303
PD 131
PD 132
PD 133
PD 134
PD 135
PD 136
PD 137
PD 138
PD 139-
PD 140
PD 141
PD 151
PD 152
PD 158
PD 160
FD 161
PD 162
PD 163

1/8 x 3/8 Roll Pin

1024 x 3/4 Oval Head Phillips Screw
3/4 x 2 Tubing Adaptor

Speed Control Tag

Main Shaft O-Ring

4-40 Self Tapping Screw

Square Drive Key

Gear Reduction Box

Cork Gasket for Gear Reduction Box
8/32 x 1-1/2 Socket Head Cap Scraw
No, 10 Flat Washer

Speed Reducer O-Ring

Gear for Zero Max

Zero Max Transmission

1/4-20 x 3/4 Hex Head Cap Screw
1/4 Lock Washer

Instruction Tag

Motor Pulley

Transmission Pulley for Zero Max
Pulley Belt - V-Belt

3/8 - 16 x 1 Square Head Set Screw
UL Approved Motor

Serial No, Tag

Manufactured by Tag

PVC Tubing - 3 Ft.

Adsorbent Pads (5)

Main Shaft

Main Shaft Gear

Combination Gear

Legs & Base

Hose Clamp



